United States Municipal Environmental Research EPA-600 2 79075
Environmental Protection Laboratory July 1979

Agency Cincinnati OH 45268

Research and Development

wEPA Nitrogen and
Phosphorus
Control by Two
Facilities in Florida

W



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously

planned to foster technology transfer and a maximum interface in related figlds.
The nine series are:

Environmental Health Effects Research
[...]
Data for both the 11,400 ms/d Hillsborough County, Florida and the
6,813 m3/d Florida Cities Water Company facilities are presented in tabular
and graphic form.

These data show that both utilities can achieve the stringent State of
Florida effluent limitations. These limitations, for selected sites in the
State, require that the effluent shall not contain more than 5 mg/l five
day Biochemical Oxygen Demand, 5 mg/l suspended solids, 3 mg/l total nitrogen
and 1 mg/l total phosphorus.

This report was submitted in fulfillment of Grant No. 805005 by
Hillsborough County under partial sponsorship by the United States Environ-
mental Protection Agency. This report covers a period from February 1976 to
December 1978 and work was completed January 1979.

iv



FOREWORD.
ABSTRACT.
FIGURES .
TABLES.

NN
s & e o«

CONTENTS

. . . . .« e« o . ]

Introduction. . . . . . .

Conclusions and Recommendations .

River Oaks Facility . . ..
Gulf Gate Facility. . . . . . .

. viii

iii
iv
vi



FIGURES

vi

Number

1 Location of River Oaks Facility. . . .

2  Flow Diagram of River Oaks . . . . . .

3 First Stage Carbonaceous Reactor . . .

4 Sodium Aluminate Storage Tank. . . . .

5 Influent to Denitrification Reactor. .

6 Methanol Tank Before Insulation. . . .

7 Insulated Methanol Tank. . . . . . . .

8 Hillsborough County Laboratory . . . .

9  Sludge Truck Transport to Orange Grove .
10 Total Nitrogen Content of River Oaks Final Effluent.
11 Total Phosphorus Content of River Oaks Final Effluent.
12 Location of Company Treatment Plants .
13 Billing and Records Office .

14  Gulf Gate Flow Diagram . . . . . . . .
15 Equalization Tank. . . . . . « « « « &
16 First Stage Carbonaceous Reactors. . .
17 Denitrification Facilities . . . . . .
18 Rotating Disc Surface. . . . . . « . .
19 Gravity Dual Media Filters . . . . . .
20 Filtered Final Effluent. . . . . . . .

Page

10

11

13

14

15

18

19

23

24

26

27

29

30

31

32

33

34

35



FIGURES (continued)
Number
21  Control Laboratory.l. e e e e e e e e e e
22 Aerobically Digested Sludge Transport .

23  Total Nitrogen Content of Gulf Gate Final Effluent.

24  Total Phosphorus Content of Gulf Gate Final Effluent.

vii

Page

37
39
45

46



Number
1 Design Values for Major Components of the River Oaks Plant.
2 Hillsborough County Utilities Sampling Schedules.

3 River QOaks Plant Efficiency, Monthly Average Values - 1976.
4 River Oaks Plant Efficiency, Monthly Average Values - 1977.
5 River Oaks Plant Efficiency, Monthly Average Values - 1978,
6 Sampling Schedule of Gulf Gate Plant.

7 Gulf Gate Plant - Final Filters, Unit Removals.

8 Gulf Gate Plant - Final Filters, Unit Removals.

9 Gulf Gate Plant Efficiency, Monthly Average Values.

TABLES

viii

Page

16
20
21
22
36
41

42

. .43



SECTION 1

INTRODUCTION

Designated areas of the State of Florida are subject to wastewater eff-
luent discharge standards of five milligrams per liter BODg, five milligrams
per liter suspended solids, three milligrams per liter of total nitrogen and
one milligram per liter total phosphorus, depending on the population density
and receiving water quality.

These water quality standards are established under the State of Florida
Pollution of Waters Act referred to as the Wilson-Grizzle Act. It was
enacted in 1970 under Chapter 403.086 of the Florida Statutes and amended by
Chapter 72-58 of the Laws of Florida in 1972 and Chapter 17-3.04, Florida
Administrative Code.

The Federal Environmental Protection Agency permit requirements as set
forth by Region IV limit effluent residuals to 8 mg/l BOD, 8 mg/l suspended
solids, 5 mg/l total nitrogen and 2 mg/l1 total phosphorus.

Florida's second largest industry, tourism, and other water related
industries are dependent upon the availability of safe, clean waters. Through
the enactment of the Wilson-Grizzle Bill, the State's greatest natural
resource, its costal waters, will be protected from degradation,

The River Oaks treatment facility, operated by the Hillsborough County
Utilities Department, and the two treatment facilities known as Gulf Gate and
South Gate (Sarasota County) operated by the Florida Cities Water Company
are subject to the Wilson-Grizzle effluent standards.

Florida rules define secondary treatment as having a minimum efficiency
of 90 percent. Sarasota County also has an Ordinance which demands 98 per-
cent removal of BODg and suspended solids.

Chapter 17-3.04 does provide: (3) Alternate effluent disposal is a
minimum of secondary treatment (90 percent) followed by an effluent disposal
system approved by the Department which will prevent any effluent from being
discharged to the surface waters of the State. Such disposal may include
land disposal, deep injection wells, or combinations thereof, or other
methods approved by the Department.

These facilities have been in operation for several years and have
demonstrated the feasibility of controlling both nitrogen and phosphorus in
municipal effluents. This report will concern the operational and analytical
considerations involved with the daily routine for the River 0Oaks and Gulf

1



Gate facilities. Since the River Oaks and Gulf Gate facilities are required
to meet the same effluent limitations, but employ different processes,

comparative data should be of interest to designers, operators and regulatory
personnel.



SECTION 2

CONCLUSIONS AND RECOMMENDATIONS

CONCLUSIONS

1.

This study has shown that multi-stage wastewater treatment systems
can be very efficient for the control of BODS, SS, TN and TP.

2. Combined chemical-biological processes can be managed by plant
operators.

3. Combined chemical-biological processes depend upon adequate
laboratory control.

4. Sludges generated by these processes can be applied to agricultural
land.

RECOMMENDATIONS

1. Efficiency data should be routinely displayed as frequency
distribution plots so that variability of effluent composition can
be documented.

2. Effluent limitations should be based on probability of occurrence

rather than ''never to exceed values', in the case of general
pollutants such as nutrients. Toxic residuals however may have
to be restricted to absolute values.



SECTION 3

RIVER OAKS FACILITY, HILLSBOROUGH COUNTY

The plant is located in the Northwest area of Hillsborough County on the
outskirts of the City of Tampa as shown in Figure 1. The receiving water is
a man-made canal which is subject to tidal action, and empties into Old
Tampa Bay.

The plant was designed to treat 11,400 ms/d (v3 mgd) with provisions
for future expansion to 34,000 m3/d (9 mgd). Initial design was for a
complete mix two sludge nitrification system, followed by deep bed, dual
media, down flow filters for denitrification and filtration.

Figure 2 is a schematic layout of the River QOaks facility showing the
major unit processes and initial points of chemical additions for control of
nitrogen and phosphorus.

~ Table 1 gives the design valves of the major unit processes at plant
hydraulic capacity of 34,000 m3/d and a process design of 11,400 m3/d.

Operation of the River Oaks Plant

Due to an unexpected economic recession, the projected growth rate in
the area did_not occur and the hydraulic loading on the facility was less
than 3,785 m”/d for several years. During this time the nitrification stage
was bypassed and the carbonaceous reactor was operated as an extended aera-
tion process to provide nitrified effluent for the dentrification units.
Figure 3 is a view of the carbonaceous reactor. Considerable equipment and
operational changes were made during this time to optimize phosphorus and
nitrogen removal.

The best dosing point for sodium aluminate addition proved to be after
the grit chamber and just before the inlet to the carbonaceous reactor. ‘A
1.2:1 mole ratio of Al:P at this point provided the most efficient and eco-
nomical dose to achieve the 1 mg/l1 effluent total phosphorus limitation.
Figure 4 shows the sodium aluminate storage tank and dual metering pumps for
addition of the chemical.

Continual problems with the denitrification filters plagued operation
due to the fact that the filters would not accept the design application rate
without rapid headloss and consequent frequent backwashing. Excessive slime
growth, inorganic aluminum percipitates and media destratification were all
evaluated as probable causes. Eventually the filters could be kept on line



iEnech it L fg L lomue  Rg l,_)s' At
AR
i ol B 4 i
';"I’n’fi' . .,W; =T \"&P'z,ﬁ:N
A i o =8 Q,

o3 SRR

Y
|
i .

0 > <.
I + % Ser
Munng  ReE § L _,] ) 3 L —

Mpiery

| ST
: Sarpe
TAMPA (NTEANATIONAL Stodum
. ARPORT 2 3
a4 4
. o &
¥ H{ I
7 aLnewoy T b
e Cr o i
- Foo ™ remt
L (pors S0V Columbs
_——
. I3 WEST
" auts vt TAMPA
Sto N
5 spiees
LVV f’o
e -~

£t

NgeQi

Figure 1. Location of River Oaks Facility



RIVER OAKS ADVANCED WASTE
METERING

TREATMENT PLANT

CHEMICIAL

AFRODIC o
E
[ - N3
] DIGESTER SUPERNATANT DIGESTER 4
z < < s 3
GRIT 2 < . = - o
REMOVAL 8 B CHEMICIAL_FEED. > e
COMMINUTOR A ] ' A A -
m - ©
o - A
4— - 4
o
- by
P Carbonaceous Clarifier Nitrification Clarifier &
Aerator Aerator Tz s
3
2 AEROBIC
; s I e
S~— < ) OIGESTER
Fv— \
———] RETURN SLUDGE Y
RETURM SLUDGE ~ N n
» P 4
WASTE SLUDGE
Effluent
P P — 1 4
< 4 2
i L 4
» REACRATION ] - 8
R ﬂ? pewe ¥ "
[~} " El
CHLORINE & %1 Q: 2
% § CHAMBER ) Fivers ®p 47 ?,;
o
Sz« BACKWASH [\® " o}
vs 3 147 z
CONTACTY t 3 RETURN '
i o L
FINAL a TANK \S w, M
L ey 4
~ OEINTRIFICAIION ROCESS
d <
“ DACKWASH RETURN -

ethanol

STORAGE

Figure 2. Flow Diagram of River Oaks



TABLE 1. Design Values For Major Components of
The River Oaks Plant

COMPONENTS

Flow Meters Magnetic

Influent

Return Sludge (Carbon Cycle)

Return Sludge (Nitrogen Cycle)

Nitrogen Cycle Spikeline (Carbon
Source)

Denitrification Influent

Grit Removal

Cyclone Degritter
Bar Rack (Hand cleaned)
Comminutor

Phosphorus Removal

56 m3 (15,000 gal) tank (storage)
Chemical Feed Pump (1)
Chemical Feed Pumps (2)

Denitrification Carbon Source

38 m3 (10,000 gal) tank (storage)
500 gallon tank (day)

Chemical Feed Pump

Chemical Feed Pump

Aeration Tank (Carbonaceous)

Diameter

Capacity
Mechanical Aerators
Aerator Horsepower
Detention Time
Return Sludge Rate

0.3 m 3
34,000 mz/d
34,000 m"/d

.02 1/s
.2 1/s

OO =

.005 1/s
.03 1/s

OO =

32 mx §.6 m
2,950 m

3

45 kW

6.2 hrs 3

DESIGN

2202y

(at 11,400 m”/d)

(12 in.)
(9 mgd)
(9 mgd)

(17 gal/hr)
(175 gal/hr) each

(5 gal/hr)
(27 gal/hr)

(105 ft x 12 ft SWD)
(778,912 gal)

(60 hp)

6800-8700 m°/d (1.8 - 2.3 mgd)



TABLE 1. (continued) - Design Values for Major Components of the River Oaks

Plant

COMPONENTS

Aeration Tank (Nitrification)

Diameter

Capacity

Mechanical Aerators
Horsepower

Diffused Air Blowers
Capacity

Detention Time
Return Sludge Rate

18 m § 3.6 m

960 m
1
17 kW
3
3
0.5 m /5 at
34 kn/m
2 hr

6800-8700 ms/d

Clarifiers (Nitrification & Carbonaceous)

Diameter

Capacity

Surface Settling Rate
Detention Time

Wier Overflow Rate

Aerobic Digesters

Number of Units
Diameter
Capacity

Aerators (Mechanical)
Horsepower

Sludge Handling

Sludge Thickening Tank
Diameter

Capacity

Sludge Holding Tank
Diameter

Capacity

Sludge Disposal (Contract Hauling)

Chlorine Contact Tank

Number of Rectangular Units
Length

Width

Depth

Total Volume

27 m x,3.6 m

2160 m3

19,190 1/m
4.56 gr
134 m“/m/d

2

2

23 m x §.6 m

1,500 m

2
30 kW

1

10 m 3 3m
270 m

1
9mx,7m

480 m3

DESIGN

(at 11,400 m3

/d)

(60 ft x 12 ft SWD)
(253,791 gal)

(25 hp)

(1042 cu ft/min at
5 psi)

(1.8 - 2.3 mgd)

(90 ft x 12 ft SWD)
(571,030 gal)
(471 gal/sq ft)

(10,600 gal/lin ft/day)

(75 ft x 1% ft SWD)3
(53,105 ft~ (3.5 ft°/
capita))

(40 hp)

(34 ft x 10.5 SWD)
(71,272 gal)

(30 ft x 24 ft SWD)
(126,831 gal)

(55.6 ft)
(48 ft)

(5 ft)
(99,813 gal)



TABLE 1. (continued) - Design Values for Major Components of the River Oaks

Plant

COMPONENTS

Denitrification Filters (Dual Media)

Number of Units
Rectangular Units

Denitrification (Anthracite)
Polishing (Sand)
Support (gravel)
Surface Loading

Contact Wet Time
Reaeration (Mechanical Aerator)

WU = OO OX b
LU0 o
1 B 8B88

g )

DESIGN

(at 11,400 m3

/d)

X3m (25 ft L x 10 ft W

x 13 ft)

(36 in.)

(18 in.)

9 (12 in.) 2

4.1 1/m“ (2.0 - 6.0 gal/min/ft™)
10 min
KW 1 - (5 hp)



0T

Figure 3.

First Stage

Carbonaceous Reactor



)

Figure 4. Sodium Aluminate Storage Tank



a reasonable length of time by maintaining a 1.5 mg/l chlorine residual in
the backwash chamber and releasing nitrogen gas with periodic short pulses
of air and backwash through the underdrain system. Figure 5 shows the in-
fluent end of the down flow dual media denitrification filters.

Careful monitoring of the methanol fed for denitrification showed that
there was an 11 percent loss of methanol during storage due to evaporation.
The original storage tank was not insulated. Foamed, in-place insulation
was applied to the storage tank and the day-tank used for daily dosage con-
trol. Figures 6 and 7 show these tanks before .and after foam insulation.
The insulation was effective in greatly reducing evaporation losses.

Gradually population increased and the County purchased several small
private utility package plants which were abandoned and the flows diverted
to the River QOaks Plant. When flow increased over the 3,785 m3/d mark, the
nitrification system was placed into operation.

Staff Required for River Oaks Operation

1 - Chief Operator - 40 hours per week
3 - Lead Operators - 120 hours per week
3 - Shift Operators - 120 hours per week
2 - Relief Operators - 80 hours per week
2 - Laboratory Tech- -

nicians _80 hours per week

440 Total Manhours per week

Chemicals Required for River Oaks Operation

Sodium aluminate - 1.2:1 Al:P weight ratio
Methanol - 3:1 methanol to nitrate nitrogen weight ratio
Polymer - for sludge thickening

Chlorine for disinfection - 9 mg/1

Analytical Program and Sampling Schedule

The laboratory for the analysis of the River Oaks Advanced Wastewater
Treatment Plant is located approximately one block away. Samples composited
for 24 hours are collected by four automatic samplers and analyzed the
following day. To meet minimum State requirements, analysis for total
nitrogen, total phosphorus, suspended solids, BOD_ and fecal coliform are
required on the chlorinated effluent only. AnalySis on the effluent alone
would not provide the data necessary for process control. Therefore, four
sample points were chosen throughout the treatment process for control. The
sample locations are: the influent before any chemical addition or treatment,
the carbon cycle clarifier effluent, the nitrogen cycle clarifier effluent
and the chlorinated effluent. Table 2 shows the sampling and analysis
schedule.

12



1

Figure 5.

Influent to Denitrification Reactor



VT

Figure 6.

Methanol

Tank Before Insulation



Pigure 7.

Insulated Methanol Tank



TABLE 2.

Hillsborough County Utilities Sampling Schedules

16

CARBONACEQUS NITROGENOUS CHLORINATED

. RAW CLARIFIER CLARIFIER EFFLUENT
ANALYSIS WASTEWATER EFFLUENT EFFLUENT EFFLUENT
BOD5 5C 5C 5C 5C
SS 7C 7C 7C 7C
TKN 5C 5C 5C 7C
NOS—N+N02—N X 5C 5C 7C
NHS—N 5C 5C 5C X
P Total 5C 5C 5C 5C
D.O. 7G 7G 7G 7G
pH 7G 7G 7G 7G
Alkalinity 7C+G 7C+G 7C+G 7C+G
COD 5C 5C 5C 5C
Fecal Coliform X X b4 2G
1 = once per week X = no sample
2 = twice per week C = composite samples
5 = five times per week G = grab samples
7 = seven times per week
8 = once per month



In order to better compare the data from the Gulf Gate treatment plant
with the River Oaks Plant, four portable automatic samplers were purchased
and set at comparable points of the treatment process at Gulf Gate for
sampling. Once per week the four samples were split between the two labora-
tories for comparative analytical results. Figure 8 is a view of the
Hillsborough County laboratory.

Sludge Production at River Oaks

About 25 m3 of waste sludge is produced for each 3,785 m> of wastewater
treated (6,800 gal/million gallons). This sludge is aerobically digested
in two-1500 m3 digesters utilizing floating mechanical aerators of 30 kW